State of Wisconsin 
Emergency Medical Services

Sample Medical Guidelines
	Congestive Heart Failure


Note:

· Remember that acute myocardial infarction may present with shortness of breath (alone) and new onset acute congestive heart failure!

	Priorities
	Assessment Findings

	Chief Complaint
	“Difficulty breathing”; “Shortness of breath”

	OPQRST
	Assess onset, duration, progression, subjective severity, possible triggering events, and response to treatments before EMS arrival.

	Associated Symptoms/ Pertinent Negatives
	Cardiac chest pain, frothy sputum, blood tinged sputum 

	SAMPLE
	Check past history of CHF or heart disease; medications for CHF (e.g., furosemide, digoxin, ACE inhibitors, long acting nitrates, etc.), and compliance with these medications. 

	Initial Exam
	Check ABCs and correct immediately life-threatening problems.

	Detailed Focused Exam
	General Appearance: Tripod positioning; Severity of distress?

Skin: Cool, moist and pale? Warm, dry and flushed? Cyanotic?

Neck: JVD?

Respiratory Effort: Using accessory muscles, signs of fatigue; two-word sentences?

Lung Sounds: The presence of rales (wet lungs) is a strong indication of CHF. Wheezing is also common in CHF.

Heart Sounds: Rate, regularity.

Peripheral Edema: Pitting edema of the ankles is common in CHF, but its absence does not rule out CHF

Neuro: ALOC? Lethargy? Somnolence?

	Goals of Therapy
	Differentiate CHF from other causes of dyspnea, reduce the work of breathing, improve pump function, and improve oxygenation and ventilation.

	Monitoring
	BP, HR, RR, EKG, SpO2.


	EMERGENCY MEDICAL RESPONDER (EMR)


· Routine Medical Care

· Allow/assist the patient to assume a position of comfort (usually upright).

· Oxygen

· Assist ventilation with BVM if apnea or hypopnea occurs.

· Airway Adjuncts: If there is loss of consciousness and loss of gag reflex, insert an oropharyngeal or nasopharyngeal airway.

	EMERGENCY MEDICAL TECHNICIAN (EMT)


· If the patient complains of chest pain (angina), 

· If approved, consider Aspirin 2-4 tablets 81 mg each (162-324 mg total) chewed and swallowed, unless the patient is allergic.
· Assist with patient-prescribed medications.
· Albuterol and/or Atrovent MDI 2 Puffs, if approved.
· Consider nitroglycerine 0.4mg SL every 5 minutes if systolic blood pressure >100mmHg

· Nebulizer Therapy:

· Albuterol Unit Dose (2.5 mg in 3 ml) administer per hand held nebulizer or mask; May repeat X 2 additional doses

· Consider Atrovent unit dose (0.5mg in 3ml), if approved.
· If authorized, initiate CPAP with 10 cm H2O valve for moderate to severe CHF. 

	ADVANCED EMT (AEMT)


· IV/IO NS @ TKO, if approved.
	Contact Medical Control for the following:

· IV fluid orders, if the patient in congestive heart failure is also hypotensive (SPB < 100 mmHg).


	INTERMEDIATE/PARAMEDIC


· Consider Nitroglycerine 0.4 mg sublingual every 3-5 minutes. No maximum dose.

· Consider Furosemide 20 – 40 mg IV.

· Consider Morphine 2-5 mg IV, if chest pain (angina) is present, may repeat once.

· Consider endotracheal intubation if there is ALOC, or if respiratory failure is imminent.

· If SPB < 100 mmHg, do not give Nitroglycerine, Furosemide or Morphine.

	Contact Medical Control for the following:

· Additional doses of these medications appear to be needed.


PAGE  
Origination  09/2008

Page 2 of 2

